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SHPOI0507-12,P#11 120, Version 3, ASTM E0096-95 (proc C)
out

NTA Testing Laboratories, Inc.

Test Variable/Description:

ASTM E 96-95 Standard Test Methods for
Water Vapor Transmission of Materials

Shepweave IT Version 3 Perforated Bottom Board

General: Apparatus:
Client: Shepherd Distribution Co.

Job Number: SHPOI0507-12
Performed By: RYall Lehman
Test Location: NTA Testing Laboratories, Inc.

Nappanee, Indiana

Test Chamber:
Data Logger:

Balance:

Asset No.
00010
00580
00003

Test Material: Test Parameters:
Description/Trade Name: Shepweave Il Version 3 Perforated Bottom Board Test Method: Desiccant Method

Manufacturer: Shepherd Distribution Co. Test Temperature: 90 deg. F
Average Thickness: 0.048-in. Chamber RH:: 50%

Overall Size: llx1 l-in. Pan Cavity RH: 0%
Test Area Size: 1OxlO-in. Start Date: 4/16/2007
Date Received: 4/1 1/2007 End Date: 4/26/2007

Overall Duration: 232 hours
Table J: Test Results Sealing Method: Paraffin Wax

Saturation Vapor Pressure: 1.4234 in. Hg
Material Side A: Smooth Facing
Material Side B: Weave Facing

1
2
3
4

Side Average
Specimen Facing Thickness Permeance

No. Desiccant (in.) (perms)
1 J J 21 A 0.049 14.5
1]]22 A 0.047 7.9
11123 A 0.047 24.7 Average Result: IS.7 perm
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Figure AI: Total Mass Gain vs, Elapsed Time

NOTE: The slope a/the last six points is taken as the water vapor transmission rate
Permeance is reported to 2 significant digits per ASTM E96

This report contains only findings and results arrived at after employingthe specifictest procedures listed herein. It does notconstitutea recommendation for, endorsement
of, or certification of the product or material tested. NTA Testing Laboratories.Inc, makes no warranty, expressed or implied.except that the test has been performed.and
a report prepared, based upon the specimen furnished by the client. Extrapolation of data, from the test data provided herein, to the batch or lot from which the specimens
were obtained may not correlate and should be interpreted with extreme caution. NTA Testing Laboratories, Inc. assumes no responsibility for variations in quality,
composition, appearance, performance, or other features of similar materials produced by the client, other persons, or under conditions over which NTA Testing
Laboratories, Inc. has no control. NTA Testing Laboratories, Inc. has issued this report for the exclusive use of the client to whom it is addressed. Any use or duplication
of this report shall not be made without theirconsent. This report shall only be reproduced in its entirety.

Prepared By: Doug Berger
Reviewed/Approved By: Dale Arter
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